NAACR Treatment Webinar Quiz 1
1. Which of the following would NOT be considered cancer-directed treatment?
a. Hemicolectomy

b. Incisional biopsy

c. Whole breast radiation

d. MRI

e. All of the above

f. B and D
2. What identifies the point in the patient’s diagnosis and treatment at which first course of treatment is given?
a. Timing rule

b. Staging classification

c. Prognostic factor

d. Stage group

3. Non-cancer directed treatment:
a. Removes or destroys primary cancer tissue

b. Prevents recurrence of primary cancer

c. Prepares patients for cancer-directed treatment

d. Removes or destroys metastatic cancer tissue

4. If there is no treatment plan, established management guidelines may be utilized to determine the patient’s therapy.
a. True

b. False

5. No treatment would be documented when:

a. Patient receives surgery at another hospital

b. Patient is diagnosed with leukemia

c. Stent is placed for patient with pancreatic cancer

d. Patient refuses treatment
6. Only the surgical procedure(s) completed at the reporting facility are collected in the surgical procedure of the primary site field?

a. True

b. False
7. Scope of regional lymph node surgery is collected:

a. Meninges, brain, and spinal cord primaries

b. Even if surgery of primary site was not performed 

c. Lymphomas

d. Unknown primaries

8. If registry software allows only one procedure to be collected, document:
a. The surgical procedure at the reporting facility
b. The excisional biopsy

c. The most invasive surgical procedure of the primary site

d. Leave field blank

9. When documenting “Readmission Within 30 Days” field:

a. Include readmissions related to the treatment of this cancer

b. Include readmissions for any reason

c. Do not review comorbidities or complications

d. Do not consider for date of last contact

10. Which of the following is a reason for no surgery given?
a. Patient’s insurance did not cover surgery

b. Patient refused surgery

c. Patient moved away 

d. Surgical equipment was not available at reporting facility
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11. Boost Treatment modality records the dominant radiation therapy used to deliver:

a. Subsequent radiation therapy that a patient receives

b. Total dose of radiation provided during the first course of treatment

c. Number of total radiation treatment fractions 

d. Most clinically significant boost dose to primary volume

12. Patient is offered treatment options of surgery, radiation, or chemotherapy. The patient chose to undergo surgical resection of the primary site.  What code should be recorded in the Reason for No Radiation field?

a. 0   Radiation was administered

b. 1   Radiation therapy was not administered because it was not part of planned first course of treatment

c. 7   Radiation therapy was not administered; it was recommended by the patient’s physician, but this treatment was refused by the patient.

d. 8   Radiation therapy was recommended, but is unknown whether it was administered.

13. What proportion of cancer patients receive radiation therapy?

a. 1/3

b. 1/4

c. 1/2

d. 3/4

14. Adjuvant radiation therapy is given:

a. To shrink tumors for better surgical results

b. To treat symptoms of cancer

c. To relieve pain

d. To destroy microscopic residual cancer cells

e. All of the above

f. A and D

15. Location Radiation Treatment field is helpful in determining:

a. Anatomic target of radiation therapy

b. Referral patients for radiation therapy services

c. Dominant modality to deliver treatment

d. Frequency of radiation doses delivered

16. What is the unit of measure used in radiation therapy?

a. Centigrams

b. Centimeters

c. CentiGray

d. Gradients

17. What code is used to document the regional dose for brachytherapy or radioisotopes?

a. 99999

b. 88888

c. 00000

d. Leave field blank

18. Palliative radiation is not recorded in the “Regional Treatment Modality” and “Palliative Treatment” fields.
a. True

b. False

19. Radio embolization is coded as:

a. Protons

b. IMRT

c. Brachytherapy

d. 3D conformal

20.  If “Date Radiation Ended” is unknown, record as:

a. 99/99/9999

b. 00/00/0000

c. 88/88/8888

d. Date radiation began
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21. Which is not a type of chemotherapy

a. Antimetabolite

b. Ibuprofen

c. Alkylating Agent

d. Plant Alkaloid

22. When the oncologist changes one of the chemotherapy agents in combination regimen and replacement agent belongs to a different group, code as:

a. Subsequent Treatment 
b. Palliative Care

c. Other Treatment
d. First course of treatment

23. When determining the type of chemotherapy regimens, registrars utilize:

a. AJCC Staging Manual

b. SEER RX 

c. FORDS

d. Summary Stage Manual

e. B and C

f. All of the above

24. How would Prednisone administered to a patient for shingles be coded?


a. Single agent chemotherapy

b. Hormone therapy

c. Other treatment

d. Not coded as treatment

25. Patient has surgical resection for melanoma lesion.  No additional information is recorded in the patient’s medical record regarding chemotherapy.  What code would be recorded for chemotherapy?

a. Code 00 

b. Code 87

c. Code 88

d. Code 99

26. Monoclonal antibodies are proteins secreted by immune cells that interfere with a virus’s ability to reproduce or proliferate.

a. True

b. False

27. Biologic response modifiers treat cancer by working with:

a. DNA

b. Immune System

c. Lymph Nodes

d. Neuro Transmitters

28. What is NOT a type of bone marrow transplant?
a. Hematopoetic
b. Autologous
c. Syngeneic
d. Allogeneic

29. How would an orchiectomy be coded for a prostate cancer patient?

a. Surgery

b. Hormones

c. Endocrine procedure
d. Radioactive seed implant

30. What is neoadjuvant chemotherapy?

a. New chemotherapy

b. Chemotherapy given before other treatments

c. Chemotherapy provided after other treatment  

d. Chemotherapy given at the same time as other treatment

